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. . . Test Result
Sample Volume(mL) Start Time(s) End Time(s) Drying Time(s) | Drying Rate(mL/h)
DR#1 0.200 300.2 552.0 251.8 2.86
#2 0.200 300.4 739.2 4388 1.64
#3 0.200 300.6 1085.4 784.8 0.92
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